



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-06-27 14:40:31
Date of Next Testing: 2030-06-26 14:40:31
Product Name: **Fiber Glass Wool**
CAS Number: 65997-17-3
Specifications & Purity: Reagent Grade
Lot #: F2622117
SKU #: **F770576**
Version: **1**
Analysis #: **732092**
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Heavy metals	0-10 (ppm)	2.50000 ppm
Solubility(soluble in HCl $\leq 0.8\%$)	Confirmed	Confirmed

John Su
QA & QC Manager